SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

Conducted Spurious Emission

LTE Band 25/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.50 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 976.97401 MHz -46.76 dBm -33.76 dB 30,000 MHz 1,000 GHz 1.000 MHz 925.10495 MHz -46.77 dBm -33.77 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -44.98 dBm -31.98 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.59925 GHz -47.18 dBm -34.18 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.,48051 GHz -45,52 dBm -32,52 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,48843 GHz -45,54 dBm -32,54 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91942 GHz -41.84 dBm -28.84 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91542 GHz -41.85 dBm -28.85 db
9.000 GHz 13.000 GHz 1.000 MHz 10.67254 GHz -41.00 dBm -28.00 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58755 GHz -41,10 dBm -28.10 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60540 GHz -38.55 dBm -25.55 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.77304 GHz -38.79 dBm -25.79 dB
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 921,71164 MHz -46,59 dBm -33.55 dB
1.000 GHz 1.840 GHz 1.000 MHz 1,60555 GHz -47.10 dBm -34.10 d8
1.920 GHz 3.000 GHz 1.000 MHz 1,92018 GHz -41,19 dém -28.19 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.91342 GHz -41.94 dim -28.94 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,58705 GHz -41,11 dBm -28.11 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60290 GHz -38.73 dBém -25.73 d&
i
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ssamonias. FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 25/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
7 ||| Spe ¥
Ref Level 0.00 dém  Offset 12,50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 868.87306 MHz -46.43 dBm -33.43 dB 30,000 MHz 1,000 GHz 1.000 MHz 974.55022 MHz -46.65 dBém -33.65 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -45.13 dBm -32.13 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.59295 GHz -46.84 dBm -33.84 d
1,920 GHz 3,000 GHz 1.000 MHz 2.50139 GHz -45,57 dBm -32,57 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,49743 GHz -45,34 dBm -32,34 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85092 GHz -41.66 dBm -28.66 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99492 GHz -41.54 dBm -28.54 db
9.000 GHz 13.000 GHz 1.000 MHz 10.57855 GHz -40.83 dBm -27.83 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60955 GHz -40,88 dBm -27.88 d8
13.000 GHz 19,500 GHz 1.000 MHz 17.60490 GHz -38.53 dBm -25.53 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60140 GHz -38 .45 dBm -25.45 d&
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Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.50 dB Mode Auto Sweep
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 990,54723 MHz -46.,63 dBm -33.63 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.73022 GHz -47.12 dBm -34.12 d8
1.920 GHz 3.000 GHz 1.000 MHz 2,52982 GHz -45.72 dem -32.72 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.93842 GHz -41.77 dBm -28.77 dB
9.000 GHz 13,000 GHz 1.000 MHz 1059655 GHz -41,05 dBm -28.05 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60090 GHz -38.30 dBm -25.30 d&
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FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 25/ 5MHz

7 ||| Spe ¥
Ref Level 0.00 dém  Offset 12,50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 943,04098 MHz -46.71 dBm -33.71 dB 30,000 MHz 1,000 GHz 1.000 MHz 994.42529 MHz -46.43 dBm -33.43 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -44.76 dBm -31.76 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.56399 GHz -46.96 dBm -33.96 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,49779 GHz -45,66 dBm -32.66 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,08542 GHz -45,62 dBm -32.62 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99392 GHz -41.61 dBm -28.61 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.89943 GHz -41,73 dBm -28.73 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62505 GHz -40.9¢ dBm -27.94 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62055 GHz -40,92 dBm -27.92 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.77704 GHz -38.46 dBm -25.46 db 13.000 GHz 19,500 GHz 1.000 MHz 15.82953 GHz -38.42 dBm -25.42 d&
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Highest Channel / QPSK

Spectrum [DVD]
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Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 973,09595 MHz -46,69 dBm -33.69 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.61058 GHz -46.79 dBm -33.79 d8
1.920 GHz 3.000 GHz 1.000 MHz 2,98686 GHz -45.65 dBm -32.65 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99892 GHz -41.72 dBm -28.72 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.58905 GHz -41,06 dBm -28.06 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.81903 GHz -38.48 dBm -25.48 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 25/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK
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Ref Level 0.00 dBm
SGL Count 100/100
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 956.12944 MHz —46.44 dBm -33.44 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.00450 MHz -46.61 dém -33.61 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -45.06 dBm -32.06 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.77430 GHz -46.71 dBm -33.71 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51758 GHz -45,34 dBm -32,34 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,05124 GHz -45,61 dBm -32.61 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92542 GHz -41.63 dBm -28.63 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94992 GHz -41.68 dBm -28.68 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59655 GHz -40.91 dBm -27.91 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60155 GHz -41,00 dBm -28.00 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.81653 GHz -38.43 dBm -25.43 db 13.000 GHz 19,500 GHz 1.000 MHz 17.60340 GHz -38.47 deém -25.47 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 946,91904 MHz -46,58 dBm -33.56 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.65802 GHz -46.94 dBm -33.94 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.49131 GHz -45.43 dem -32.43 de
3.000 GHz 9.000 GHz 1.000 MHz 6.99492 GHz -41.60 dBm -28.60 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,59855 GHz -40,89 dBm -27.89 dB
13.000 GHz 19,500 GHz 1.000 MHz 17 87687 GHz -38.50 dBém -25.50 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 25/ 15MHz

7 ||| Spe ¥
Ref Level 0.00 dém  Offset 12,50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 915.89455 MHz -46.61 dBm -33.61 dB 30,000 MHz 1,000 GHz 1.000 MHz 973.58071 MHz -46.77 dBm -33.77 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -27.32 dBm -14.32 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61940 GHz -46.81 dBm -33.81 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,48555 GHz -45,65 dBm -32,65 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.53629 GHz -45,62 dBm -32.62 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92142 GHz -41.65 dBm -28.65 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.97742 GHz -41,73 dBm -28.73 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59905 GHz -40.90 dBm -27.90 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60305 GHz -40,90 dBm -27.90 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.81703 GHz -38.38 dBm -25.38 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60440 GHz -38 .45 dBm -25.45 d&
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 968, 24938 MHz -46,67 dBm -33.67 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.65214 GHz -46.88 dBm -33.88 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.51794 GHz -45.64 dém -32.64 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99842 GHz -41.75 dim -28.75 dB
9.000 GHz 13,000 GHz 1.000 MHz 1064454 GHz -40.68 dBm -27.68 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.82353 GHz -38.47 dBm -25.47 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 25/ 20MHz

7 ||| Spe ¥
Ref Level 0.00 dém  Offset 12,50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 953.22089 MHz -46.77 dBm -33.77 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.00450 MHz -46.67 dBm -33.67 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -43.97 dBm -30.97 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61562 GHz -46.85 dBm -33.85 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.52334 GHz -45,55 dBm -32,55 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,54853 GHz -45,75 dBm -32,75 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82042 GHz -41.67 dBm -28.67 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99642 GHz -41.65 dBm -28.65 db
9.000 GHz 13.000 GHz 1.000 MHz 10.57955 GHz -41.0¢ dBm -28.04 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60005 GHz -41,08 dBm -28.08 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.78404 GHz -38.58 dBm -25.58 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.83953 GHz -38 .49 dBm -25.49 d&
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 969,21789 MHz -46,79 dBm -33.79 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1,43847 GHz -47.07 dém -34.07 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.49347 GHz -45.45 dBm -32.45 de
3.000 GHz 9.000 GHz 1.000 MHz 6.91042 GHz -41.64 dBm -28.64 dB
9.000 GHz 13,000 GHz 1.000 MHz 1063155 GHz -40,99 dBm -27.99 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.83703 GHz -38.54 dBm -25.54 d&
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ssamonias. FCC RADIO TEST REPORT Report No. : FG082512A

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0025
40 Normal Voltage 0.0004
30 Normal Voltage 0.0095
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0007

PASS
-10 Normal Voltage 0.0094
-20 Normal Voltage 0.0050
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0020
20 Normal Voltage 0.0000
20 Battery End Point 0.0086

Note:
1. Normal Voltage =48 V. ; Battery End Point (BEP) =43 V. ; Maximum Voltage =53 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A25-35 of 35
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.04 6.00 6.43 PASS
TEL : 886-3-327-3456 Page Number : A26-1 of 31

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum b
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.21 | 124 | 303 | 299 | 491 | 490 | 967 | 977 | 1439 | 1433 | - -

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM - |64QAM| - |64QAM| - |64QAM| - |64QAM - |64QAM| -
Middle CH 1.23 - 3.01 - 4.95 - 9.75 - | 1448 | - - -

TEL : 886-3-327-3456 Page Number 1 A26-3 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM
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{ /
204 / 20d {
/ !
- a fad S N
EAL Ly v avaa g AT L R VA 7
Y, Lt
40 d
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.4108 MHz 16.71 dam nd8 down 1.2112 MHz ML 836.0217 MHz 14,04 dBm nd8 down 1.2392 MHz
T 1 935.8958 MHz -9.47 dBm nd8 26.00 dB TL L £35.6818 MHz -11,92 dam n 26,00 d8
T2 1 837.107 MHz -9.31 dam qQ factor 590.6 T2 1 B37.121 MHz -11.76 dam qQ factor 674.7
L it - L ) L]

J

J

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum

Ref Level 30.00 dém

Offset 11,40 dB & RBW 100 kHz

pectrum

(=]

Ref Level 20,00 dém

Offset 11.40 dB & RBW 100 kHz

J

o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.82 dBm) ™M1[1] 16.55 dBm)
1 83686560 MHZ 835.40910 MHZ,
= ) - [ Aonde 26.00 dB @ IEN 26.00 dB
o VA St Melinasl MinAd Tl i 2.033000000 MHZ 04 A e - 2.991000000 MHZ]
] Q factor 4 275.9) 7 Q factor 279.3
/ \ ! \
o d 0 di [ )
Ty T b
104 - 104 - -
7 \ ! \
o b s / ‘
L S |~
| T B D
-40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.8656 MHz 16.82 dBm nd@ down 3.033 MHz M1 1 B835.4091 MHz 16.55 dBm nd@ down 2,991 MHZ
T 1 934.9835 MHz -9.26 dBm nd8 26.00 dB TL L £35.0195 MHz -9.16 dBm nd8 26,00 d8
T2 1 838.0165 MHz -8.84 dBm Q factor 275.9 T2 1 B83B.0105 MHz -9.09 dBm Q factor 279.3

L U

J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.69 dBm) ™M1[1] 14.65 dBm)
834.84200 MHz 835.52100 MHZ,
= ! ndB 26.00 dB)| @ ! ndB 26.00 dB|
g e e e e B e 4.905000000 MHz 104 I | eVt o, Y AR S, [ 4.895000000 MHZ|
T Q factor 170.2 )' Q factor 170.7
04 / 04
] L. N !
10 d - \f -10 di L
\ T l1
204 o Ff "
A o o P
o A e - / Vol . .,
-30 = 7 W ¥
40 df
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 834.842 MHz 14.59 dam nd8 down 4.905 MHz ML L B35.521 MHz 14.65 dam nd8 down 4,895 MHZ
T 1 834.042 MHz -11.15 dam nd8 26.00 dB TL L £34.002 MHz -11.25 dbm 26,00 d8
T2 1 838.948 MHz -10.93 dém Q factor 170.2 T2 1 B3B.9BB MHZz -10.91 dém 170.7
L U wa L JU L]

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 26

tm o)
7
Ref Level 30.00 GBm  Offset 1140 db @ RBW 300 kHz Ref Level 30.00 dém  Offset 11.40 0B @ RBW 300 khz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o At 30de SWT Gz e VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Pk Max
™Il 16.90 dBm| Mi[1] 15.64 dBm)|
o 52610 MHzZ 838.9980 MHZ|
20 1
NP — _nde 26.00 dB| 20 dsm nm!} 26.00 dB|
w0 ) i s el Ran ‘-/'\ 9.670000000 MHZ| 10 B T it Vil i i - e SN 9.770000000 MHZ|
] Q factor \ 86.4) 7 Q factar \ 85.9
od t od - !
] ! ] ‘\
104 i ; -10 ; ¥
N / \
20 d - = 20 d -
ava- = gy R ~ ] A~ 7 —
ey
-30 Al J
40 d 40 d
50 d 50
&nd -60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML 1 835.281 MHz 16.38 dBm ndB_down 9.67 MHz 2 1 38,598 MHz 15.64 dem ndB down 9.77 MHz
TL 1 831.665 MHz -10.16 dém nd8 26.00 dB T1 1 831665 MHZ -11.19 dam nd8 26.00 d8
T2 1 841.335 MHz -10.32 dam qQ factor 6.4 T2 1 541,435 MHz -10.49 dBm Q factar B5.9
L I ] L I J -
ctrum t"? pectrum l"%‘
Ref Level 30.00 GBm  Offset 1140 db @ RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.87 dBm) ™M1[1] 13.08 dBm)
837.8490 MHz 898.9280 MHz
20 20
’,‘ ndB 26.00 dB)| T nde 26.00 dB|
10 d AV AT PV ey L W Ve _»,\,4*‘ 14.386000000 MHZz| 104 L Iy, ¥, e 14.326000000 MHz
i Q factor 58.2] / 58.5
s “ ll va ;
5 1z T
10 df 7 + -10 di =
/
/ \ /
20 d J’ T 20 d
-30 A
i T - ~ T
R
-40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 90.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 837.849 MHz 14.87 dBm nd@ down 14.386 MH2 M1 1 B3B.328 MHz 13.98 dBm nd@ down 14,326 MHZ
TL 1 829.247 MHz -11.44 dBm nd8 26.00 dB T1 L £20.397 MHz -10.98 dém nd8 26.00 dB
T2 1 843.633 MHz -11.21 dém Q factor 58.2 T2 1 B43.723 MHz -12.53 dém Q factor 58.5
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 26

[= (=
v v
Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 0 dE SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.47 dBm) ™M1[1] 14.61 dBm)
836.74900 MHz 837.27320 MHZ,
= ) 26.00 dB @ ndn'y 26.00 dB
. S FYN.VNPN 4o, 1.228000000 MHz P ~ | g™ 2.009000000 MHZ]
10 7 Qfactor | 681.4 0 7 Q factor 278.3
od 0 d
/
-10 df "; 10 d -
l’[ I
204 20d /
/
30 -30 = s =
i R AN S S —
-40 -40 d
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.748 NMHz 13.47 dam nd8 down 1,228 MHz ML 37,2732 MHz 14.51 dam nd8 down 3.009 WAz
T1 1 835.8848 MHz -12.78 dm nd8 26.00 dB T1 L B35.0075 MHz -11.39 dam nd8 26,00 d8
T2 1 837.1126 MHz -12.72 dém Q factor 681.4 T2 1 B83B.0165 MHz -11.06 d8m Q factor 278.3
L I 4 - [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 13.78 dBm)
839.2170 MHz
= ndB 26.00 dB| @ ndg M1 26.00 dB|
Byt 4.945000000 MHZ e o A B 9.750000000 MHZ]
@ BE—/ - g y e B,
W T = "“Otactor  “ \ 169.2 0 7 Q factor ) 86.1
od | L od I
|
04 10 d —
¥ bi
\ !
204 “] 20d 7
-30 ! =
7 Ve e
S Y v
-40 di
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f £35.60 MHz 13.37 dam nd8 down 4.945 MHz ML L 30217 MHz 13.78 dam nd8 down 9.75 WHz
T1 1 834.022 MHz -12.43 dbm nd8 26.00 dB T1 L B31.665 MHz -12.71 dém nd8 26,00 d8
T2 1 838.968 MHz -12.95 dam Q factor 169.2 T2 1 B41.415 MHz -11.78 d8m Q factor 86.1
L I 4 - [S JL 4 -
Spectrum s
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 25 dBm)|
9310 MHZ
= 26.00 dB
d A Y 14.476000000 MHz
W Ia 57.7
o /
{
-10 df 4
204 /’
-30 = e
e v AN,
40 df
50 df
-6 df
CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,031 NMHz 12,25 dam nd8 down 14.476 MHz
T1 1 829.307 MHz -13.42 dbm nd8 26.00 dB
T2 1 843.783 MHz -13.56 dam Q factor 57.7
L I 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 110 | 272 | 273 | 445 | 4.48 | 899 | 9.03 | 13.46 | 13.46 | - -

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM| - |64QAM| - |64QAM| - 64QAM - |64QAM - |64QAM| -
Middle CH 1.09 - 2.72 - 4.51 - 8.97 - | 1337 - - -

TEL : 886-3-327-3456 Page Number 1 A26-7 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 b e RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.6a dBm) ™M1[1] 15.15 dBm)
- M1 836.72380 MHz - 836.37130 MHZ,
P ¥occ B 1085314685 MHz Y g 1.096503497 MHz,
P ¥ ol Vaad W AN N P A et i, ~ AT
wd i RAal & 10 d A S o o, e,
od 7 0 d
-10 df 7 -10 d
[
204 20d f
(I A B ALY A SBAA A /
\a0/dpmf A Vil 30 dbm = v e vAY
40 df -40 di
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.7238 MHz 16.63 dam ML 836.3713 MHz 15.15 dam
T 1 835.96014 MHz 10.13 dBm Oce Bw 1.085314685 MHz TL L 835.94895 MHz 7.33 dbm Oce Bw 1.096503497 MHz
T2 1 837.04545 MHz 8.58 dam T2 1 837.04545 MHz 8.58 dam

\ ) J [

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.72 dBm) 15.06 dBm)
0 [ 837.10540 MHz - A 35.91260 MHz
% By 2.715284715 MHz 2.733266733 MHZ
Tiar I
s e AR BT NN N,
10d 104
/ 4 / A
od LY 0 di L
7 T \
-tod f \ Z10d . 3
S f’ \
204 — 20d
N sdalile . A R
%1 - _ Lo~ |
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.1054 MHz 17.72 dam ML 835,916 MHz 15.86 dsm
T 1 835.13936 MHz 11.30 dBm Oce Bw 2.715284715 MHz TL L 835.13936 MHz 9.91 dBm Oce Bw 2.733266733 MHz
T2 1 837.85465 MHz 10.51 dam T2 1 837.87263 MHz 8.09 dam

L U ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,40 OB & RBW 100 kHz ReflLevel 30.00 dbm  Offset 11,40 db @ RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.50 dBm)| 14.20 dBm
837.27900 MHz 837.63900 MHZ,
20 O c B 4.445554446 MHz @ +.475524476 MHz
e A s o~ - 1
0u PR S A 04 o P L )
/ / i
od ‘ 0 di
f / 4
10 df : -10 di L
7 \
20d F ™ 20d
i) nt N " o P
ATTALY, ARVAN LWL 5V 1104 NP N Wi VoA VT B v - i
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.279 MHz 14,50 dam ML 37.639 MHz 14,20 dBm
T 1 834.28222 MHz 10.00 dBm Oce Bw 4,445554446 MHz TL L 834.25225 MHz 9.34 dBm Oce Bw 4,475524476 MHz
T2 1 838.72777 MHz 10.96 dam T2 1 838.72777 MHz 8.54 dam
L U J wa L JU J L]
TEL : 886-3-327-3456 Page Number 1 A26-8 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.39 dBm) 16.09 dBm)
838.6180 MHz [ 40 MHZ,
= ocg £.991008991 MHz @ ' 9.030969031 MHZ
PR L 1 f e P
10d 10d A —
/ \
o / ‘ o !
/ \ / |
10 df | / |
/ L \
20 dip . . - -
e VA VAN —
a0
40 df -40 d
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838,818 MHz 16.39 dam ML 32.524 MHz 16.09 dam
T1 1 832.0045 MHz 10.17 dBm Oce Bw £.991008951 MHz T1 L £32.0245 MHz 8.33 dBm Oce Bw 9.030969031 MHz
T2 1 840.9955 MHz 10.22 dam T2 1 8410554 MHz 9.74 dom
L I 4 [S JL 4 -
s vectrum &
Ref Level 30.00 cbm  Offset 11,40 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.60 dBm) ™M1[1 13.91 dBm)
1910 MHZ| 838.7780 MHz
= HK Oce Bw 13.456543457 MHz| @ ~ 13.456543457 MHz
0u f— LA B o 104 Fpenin eal A2
\ / |
odi 7 + 0 di : }
] \ ]
_1od L - -10d
! 4
\
20 d { \ 20 d
/ | n
Bt e vy b ]
40 df
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,391 MHz 14,50 dBm ML L B3E.778 MHZ 13.91 dam
T1 1 829.7567 MHz 10.47 dBm Oce Bw 13.456543457 MHz T1 L 820.7567 MHz 8.46 dBm Oce Bw 13.456543457 MHz
T2 1 843.2133 MHz 9.79 dam T2 1 843.2133 MHz 9.15 dam
L I 4 - [S JL -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 26

Middle Channel / 1.4AMHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,40 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 144 dBm)| ™M1[1] 14.41 dBm)
- 836.64270 MHz - 837.51900 MHZ,
| T oscBw 1.085314685 MHz, occ Bw 1) 2721278721 MHz]
I Fon 3 I A e A T2
0u S WSS PO S 04 b= v AN
i | A / k\
o # I 0 7
/ \ /
10 df 4 - 10 d
/ A /
i /
204 { C 20 d r
\ / |
/ \ : f \s
. i (TR0 IS BN 3qwﬂ\/ T = e =g
-40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.6427 MHz 13.44 dam ML L B37.510 MHz 14,41 dBm
T1 1 835.95734 MHz 7.67 dm Oce Bw 1.085314685 MHz T1 L 835.13936 MHz 8.64 dBm Oce Bw 2.721278721 MHz
T2 1 837.04266 MHz 7.71 dam T2 1 837.86064 MHz 9.22 dam
L I 4 [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum s pectrum &
Ref Level 30.00 cbm  Offset 11,40 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.13 dBm) 13.08 dBm)
837.38900 MHz 893.1230 MHz
= aice B 4.505494505 MHz @ T cc £.971028971 MHz
Tlon ~ ~ =) T2
10 d ~ = Ll 10 d PR A Al Y, 2, 2
1 [ \
04 ! 04 / 8
\ | \
-10 df LY 10 d 7 \\
\
20 d 20 d A
/ |
/ Iy~
a0 1 R -30 1 NAYAS s
vy A g™ AT S Wl
it v At
L a0 d
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.389 MHz 13.13 dam ML B32.123 MHz 13.88 dam
TL 1 834.23227 MHz 5.43 dbm Oce Bw 4.505454505 MHz T1 L £32.0045 MHz 8.50 dBm Oce Bw 5.971028971 MHz
T2 1 838.73776 MHz 7.10 dam T2 1 840.9755 MHz 7.67 dam
L ] J - \ JU J ) wo

Middle Channel / 15MHz / 64QAM

Ref Level 30.00 dBm
o Att 30 dB
SEGL Count 100/100

SWT

Offset 11,40 0B & RBW 300 kHz
12.6 s @ VBW

1MHz  Mode Auto

FFT

(@ 17k Max

MIL1]

Occ Bw

1+.60 dBm)|
834.1020 MHz
13366633367 MHZ

Ju
P Ve

60 df

CF B36.5 MHz

1001 pts

Span 30.0 MHz

Marker

r
Type | Ref | Tre | X-value 1
M1 1

Y-value |

Function

l Function Result |

834.102 MHz
829.8167 MHz
843.1833 MHz

TL 1
T2 1

14.68 dBm
7.01 dBm
6.67 dém

Oce Bw

13.366633367 MH2

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS
Y . ; ALS Line _§PURIPUS_L INE_ABS PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine /_\ S
10 dBm 10 dBm J Wl
o dd 0 dBm j
|
-10 d8m -10 dBm
SPURIOUS_LINE_ABS ’
-20 dem -20 dBm f
-30 dBm -30 dem
-40 dBm -40 dgm lh'\
-50 dem v “Shgem 1y
e f=—~
|- — 7 N
U BT h -60 dBm
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 823,000 MHz 100,000 kHz 818,36064 MHz -53.57 dBm -40.57 dg 847.000 MHz 849.000 MHz 100.000 kHz 848,79121 MHz 20.38 dBm -9.62 d&
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -29.86 dBm -16.86 dB 349,000 MH= 850.000 MHz 20.000 kHz 240,00050 MHz -34.40 dBm -21.40 dB
824.000 MHz 526,000 MHz 100.000 kHz 924.26274 MHz 20.64 dBm -9.36 dB 550000 MHz 860,000 MHz 100.000 kHz 850.04496 MHz -53.35 dBm -20.35 dB
—
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__Rangelow | Rangeup | RBW | Freguency | PpowerAbs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 82242857 MHz -41.08 dém -28.08 d& 847.000 MHz §49.000 MHz 100.000 kHz §48.16184 MHZ 12.62 dBm -17.38 d&
823.000 MHz 824,000 MHz 20000 kHz 823,99950 MHz -41.28 dBm -28.28 dB 840,000 MHz 850,000 MHz 20.000 kHz 243 00050 MHe ~35.4¢ dbm 25 46 db
824.000 MHz £26.000 MHz 100.000 kHz 82447253 MHz 12.85 dém -17.15 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.64436 MHz -41.15 dbm -28.15 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 26 / 1.4MHz / 16QAM
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Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dg Mode Auto Sweep
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
15.000 MHz 823.000 MHz 100.000 kHz §22,96404 MHz -54.04 d&m -41.04 d& 847.000 MHz 849,000 MHz 100.000 kHz 848,73327 MHz 19.85 dBm -10.15 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -35.01 dBm -22.01 dB 949,000 MHz 850,000 MHz 20,000 kHz 549,00050 MHz -35.53 dBm -p2.53 dB
824.000 MHz 826.000 MHz 100.000 kHz 82426074 MHz 20.20 dBm -9.90 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -54.02 dbm -41.02 dB
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__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -39.11 dém -26.11 d& 847.000 MHz §49.000 MHz 100.000 kHz §48.49351 MHz 11.92 dBm -18.08 d&
523.000 MH2 | B4.000 MHz 20.000 kiz £23,53550 MHz ~39.58 dbm -26.68 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,02248 MHz -39.75 dBm -26.75 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.71828 MHz 11.86 dém -18.14 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -40.89 dBm -27.89 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dg Mode Auto Sweep
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 82262837 MHz -54.30 dém -41.30 de 847.000 MHz 849.000 MHz 100.000 kHz 848.76723 MHz 18.54 dBm -11.46 d&
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -36.46 dBm -23.45 dB 949,000 MHz 850,000 MHz 20,000 kHz 540,00050 MHz -37.83 dbm -24.33 dB
824.000 MHz 826,000 MHz 100.000 kHz 824.24076 MHz 19.19 dBm -10.61 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -54.73 dBm -41.73 dB
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Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -41.43 dém -28.43 dB 847.000 MHz §49.000 MHz 100.000 kHz §48,38961 MHZ 10.77 dBm -19.23 d&
523.000 MH2 | B4.000 MHz 20.000 kiz 823,541856 MHz ~42.23 dbm -29.29 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,06344 MHz -41.05 dBm -28.05 dB
824.000 MHz £26.000 MHz 100.000 kHz 825.16983 MHz 10.72 dém -19.28 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -41.06 dBm -28.06 dB
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SPORTON LAB.
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LTE Band 26 / 3MHz / QPSK
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£15.000 MHz 823,000 MHz 100.000 kHz 81843257 MHz -53.79 dém -40.79 d& 846.000 MHz §49.000 MHz 100.000 kHz 848.76773 MHZ 20.38 dBm -9.62 db
523,000 MHz £24.000 MHz 30.000 kiz 923,99950 MHz -20.34 dBm T.34d8 849,000 MHz 850.000 MHz 30,000 kHz £49,00050 MHz -20.11 dBm -7.11 dB
824.000 MHz £27.000 MHz 100.000 kHz §24.25325 MHz 20.79 dBm -9.21 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.07493 MHz -53.36 dbm -40.36 dB
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£15.000 MHz 523,000 MHz 100.000 kHz 522,09600 MHz -42.21 dem 2021 d 546,000 MHZ 549,000 MAzZ 100,000 kHz 546.64286 1MHZ 5.68 dbm 21.12 0B
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -28.66 dBm -15.66 d& 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -29.30 dBm -16.30 d8
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LTE Band 26 /

3MHz / 16QAM
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815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -52.10 dém -40.10 de 846.000 MHz 849.000 MHz 100.000 kHz 848,74076 MHz 20.01 dBm -9.99 dB

823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -23.17 dBm -10.17 dB 543,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -23.98 dBm -10.98 dB

824.000 MHz 827.000 MHz 100.000 kHz §24.26823 MHz 19.05 dém -10.05 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -53.73 dbm -40.73 db
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Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 di Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,95604 MHz -40.73 dém -27.73 de 846.000 MHz 849.000 MHz 100.000 kHz 847.02258 MHz 7.60 dBm -22.31 de
£23.000 MHz 824,000 MHz 30.000 kkz 823,99550 MHz -28.85 dbm -15.85 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -31.84 dBm -18.34 de
824.000 MHz 827.000 MHz 100.000 kHz 624.65485 MHz 7.96 dem -22.04.d8 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -37.43 dbm -24.43 db
Y
) i )
Date 7.JAN.2021 O

Date: 17.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26-15 of 31



SPORTON LAB.
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LTE Band 26 /
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Ref Level 30.00 dBm  Offset 11.40 dB

SGL Count 100/100

Mode Auto Sweep

s um
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§15.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -53.76 d&m -40.76 d& 846.000 MHz 849,000 MHz 100.000 kHz 848,77972 MHz 18.62 dBm -11.38 dB

823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -26.05 dBm -13.05 dB 543,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -25.15 dBm -12.15 dB

824.000 MHz 827.000 MHz 100.000 kHz §24.22328 MHz 18.12 dém -11.88 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -53.91 dBm -40.91 db
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__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,98801 MHz -41.76 dBm -26.76 4B 546,000 Mz | 849,000 Mz 100,000 Kiz 347 00250 Mz 580 cBm 25,20 B
523.000 MH2 | 694,000 MHz 30.000 kHz £23,99550 MHz ~29.76 dbm -16.76 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -31.54 dBm -13.54 dB
824.000 MHz B27.000 MHz 100.000 kHz 82575175 MHz 7.40 dBm -22.50 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -38.76 dBm -25.76 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 26 / 5MHz / QPSK
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£15.000 MHz 823,000 MHz 100.000 kHz 818,54446 MHz -53.84 d&m -40.84 d8 544.000 MHz 849.000 MHz 100.000 kHz 848.65784 MHz 20.50 dBm -5.50 d&
823.000 MHz 524.000 MHz 50.000 kHz 823.99550 MHz -26.14 dBm -13.14 dB 349,000 MH= 850.000 MHz 50.000 kHz 240,00050 MHz -24.44 dBm -11.44 dB
824.000 MHz 829.000 MHz 100.000 kHz 82432717 MHz 20.40 dBm -9.50 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -53.75 dbm -40.75 db
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,79620 MHz -43.15 dBm -30.16 dB 544,000 Mz | 849,000 Mz 100,000 Kiz 344 63162 Mz 552 cBm 25,45 B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,59550 MHz -31.53 dbm -18.53 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00350 MHz -31.05 dBm -18.05 dB
824.000 MHz £29.000 MHz 100.000 kHz 824.61189 MHz £.77 dBm -23.23 dé 850.000 MHz 860.000 MHz 100.000 kHz 850.13487 MHz -39.55 dBm -26.95 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 26 / 5MHz / 16QAM
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Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghilie ~FPURIOUS_LINE_ABS P (’\ 20 ghine S
10 dém {l '\ 10 dBm /
b db J | 0 dem J \
-10 d8m LI -10 dBm
SPURIOUS_LINE_ABS f’ ‘\ »H ]1
-20 dem } -20 dBm f {
-30 dBm } .\' -30 dem ’ﬂ \
-40 dam f H\W -40 diyn [
50 dem g g ey i}’ﬁ(ﬂ‘l\' I"D‘u ) A T MIM \
o i Yor
— B e e ol N
G0 BT -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -53.71 dém -40.71 d8 544.000 MHz 849.000 MHz 100.000 kHz 848.67782 MHz 19.79 dBm -10.21 dB
823.000 MHz 524.000 MHz 50.000 kHz 823.98651 MHz -25.21 dBm -12.21 dB 349,000 MH= 850.000 MHz 50.000 kHz 840,00450 MHz -25.07 dBm -12.07 dB
824.000 MHz 829.000 MHz 100.000 kHz 82432717 MHz 19.53 dém ~10.37 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -54.11 dbm -41.11 dB
S
T
il A il 1 [ ]

Lowest Band Edge / Full RB Highest Band Edge / Full RB
@ Spectrum

Spectru
Ref Level 30.00 dém  Offset 11.40 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck pabs | SPURIGHECHEEKABS _ PABS
6 3 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS_LINE_ABS PABS 20 ki
10 dBm 10dBm
0de I MY
-10 dBm , \
SPURIOUS_LINE_ABS { \ ‘
-20 dém I

-30 dBm r

40 dBm j 40 dBm !
7 o e
S Sy PN VY
50 dem e 50 dém
[ ' .
.60 dam 50 dem e
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
§15.000 MHz 523,000 MHz 100,000 kHz 522,90010 MHz -42.49 dBm -29.48 d& 544.000 MHz 849.000 MHz 100.000 kHz 846,72478 MHZ 5.99 dBm -24.01 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.97353 MHz -34.16 dBm -21.16 dB 543,000 MHz 850,000 MHz 50.000 kHz 849,01240 MHz -33.05 dBm -20.05 dB
824.000 MHz 829.000 MHz 100.000 kHz 826.16533 MHz 5.04 dBm -24.06 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,22478 MHz -40.00 dbm -27.00 dB
Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 26 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P . 20 gbine ﬁ 5
10 dem ; ‘L\ 10 dBm: I
0 de j | 0 dem J’ \
-10 dBm - -10 dBm. t
SPURIOUS_LINE_ABS \ ﬂ l\
-20 dBm l -20 dBm
-20 dBm -30 dBm j‘ l
[ ] AL
-40 dBm ‘j \l -40 dBm
vh, m/ \
-50 dem -50. dem X,
. .__._-.-——‘b”"r MMF\'V“W\"NMI\AJ\ .ww\m«’f Y
=50 HBTT -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -54.15 dém -41.15 d& '844.000 MHz 849.000 MHz 100.000 kHz 848.66284 MHz 18.71 dBm -11.29 d&
823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -27.64 dBm -14.64 dB 49,000 MHz 850,000 MHz 50,000 kHz 540,00740 MHz -97.24 dbm -14.24 dB
824.000 MHz 829.000 MHz 100.000 kHz 82432218 MHz 18.06 dém ~11.04 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -54.13 dbm -41.13 dB
S
Y
il A I [] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
e ARy ot (o Lot
0 de - "*‘ ofdem ™
-10 dBm ’ | 10 dBm
SPURIOUS_LINE_ABS f
20 dem IJ 20 dBm K
-30 dBm H |30 dem {
40 dBm 40 dBm
e S
50 dBm —= = 50 dem
e .y
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,95604 MAz -43.11 dem -30.11 de 844.000 MHZ 849,000 MHZ 100,000 kA2 894.70670 Mz 455 obm —ot.45 0B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,59550 MHz -35.14 dBm -22.14.d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -34.87 cBm -21.87 dB
£24.000 MHz 529.000 MHz 100.000 kHz 820.04346 MHz 4.69 dBm -25.31 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,04436 MHz -41.23 dBm -28.23 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum =il s um
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S ﬂ
10 dem \l 10 dem / \
0dB + I 0 dem J ]‘
-10 dem - -10 dBm —
SPURIOUS_LINE_ABS H \ J,‘ \
-20 dem } t -20 dBm
| [
-30 dBm ; ‘l -30 dem / ;
-40 dem ”f "\,\A‘1 -40 dém T W !
i
‘ S Wal *-L\ wf‘“ fgmﬁlam I " " L
N 7
g ,.....j Mo e g ] o L'w.,h LA v i, oamnd ™
-60 dBm
Start 815.0 MHz 3003 pts stop 834.0 MHz | || Start 830.0 Mnz 3008 pts Stop 860.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 818,72028 MHz -53.54 d&m -40.54 d8 §39.000 MHz 849,000 MHz 100.000 kHz 848,32560 MHz 19.86 dBm -10.14 dB
£23.000 MHz 824,000 MHz 100.000 kHz 82399051 MHz -31.56 dBm -18.56 & 949.000 MHz 850,000 MHz 100,000 kHz 849,00450 MHz -32.39 dBm -19.39 de
824.000 MHz £34.000 MHz 100.000 kHz 624.60440 MHz 20.61 dem -9.39 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -54.88 dbm -41.88 dB
T
i [ i 1 )
Date 021 0 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.40 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm 10 dBm
o SSPUIN RPN WP A SR S e 1Y TUSRUON S P
-10 dem I \ -Jo dem \\
-20 dem + H [ -30 cem i
\
-30 dBm “K ‘ jsu dem at
40 dBm }'} 40 dem
[l
| st i =" —_h\\
50 dBmer 50 dBm
P
.
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,99600 Mhz -43.22 dem -30.22 06 '839.000 MHZ 849,000 MHZ 100,000 kHz 843 62038 MHz 373 dom 2627 dB
£23.000 MHz 824,000 MHz 100.000 kHz 82399950 MHz -34.44 dBm -21.44 08 949.000 MHz 850,000 MHz 100,000 kHz 249,00649 MHz -32.90 dBm -19.90 de
824.000 MHz £34.000 MHz 100.000 kHz 630.52847 MHz 3.65 dem ~26.35 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -40.91 dbm -27.91 dB
T
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 d8m Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s ﬂ
10 dBm 10 dBm / \
0 dBi j ll 0 dem J l
-10 dBm { -10 dBm -
SPURIOUS_LINE_ABS / L } K
20 dem l | 20 dim i
| /
-30 dem IJ ‘\‘ -30 dem { ‘l'
-40 dem \\0‘ 40 dem AL 1
50 dem jdﬂﬂb\,l\ " b e & Hi‘" v
S Rt Ee—— o g (N ALY Y |
0 HB 60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,90600 MHz -54.62 dBm -41.62 05 539,000 Mz | 849,000 Mz 100,000 kiz e e e 20,06 dBm _gml
523,000 MHz £24.000 MHz 100,000 kHz 823,99750 MHz -34.04 dm -21.04 8 849,000 MHz 850.000 MHz 100,000 kHz 849,00549 MHz -33.63 dBm -20.63 dB
824.000 MHz £34.000 MHz 100.000 kHz 82456444 MHz 19.28 dém ~10.72 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -55.23 dbm -42.23 dB
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 11.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11.40 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PAES
¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm 10 dém
o b TSI SV | N e 0 g el e -
-10 dBm \ -1{0 dBm. \
SPURIOUS_LINE_ABS | 1 \
-20 dém )‘ \ -20 dBém T
\
-30 dBm 1 30 dem
-40 dBm _MFJ -40 dBm
%.’——AM \\\.
-50 dim—— -50 dem
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 823,000 MHz 100.000 kHz 82297203 MHz -43.01 d&m -30.01 d& 839.000 MHz 849,000 MHz 100.000 kHz 840,22378 MHz 2.90 dBm -27.10 dB
823.000 MHz 824,000 MHz 100.000 kHz 82399451 MHz -35.98 dBm -22.98 dB 543,000 MHz 850,000 MHz 100.000 kHz 849,00350 MHz -33.95 dBm -20.95 dB
824.000 MHz 834,000 MHz 100.000 kHz §28.09091 MHz 2.85 dBm -27.15 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,17483 MHz -40.44 dbm -27.44 db
\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 26 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

=)

Ref Level 30.00 dBm  Offset 11.40 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Gheck PAES | SPURIGUECHABEKARS_ PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime 5 n
10 dem F\\ 10 dBm: ) ]
ods I l 0 dem ! \
-10 d8m [ -10 dBm —
SPURIOUS_LINE_ABS / \. .[f \
-20 dém [ ‘ -20 dBm ) \
-30 dBm ’{ '\\ -30 dém [ L
-40 dBm j II -40 dem I
50 dem = -50 dem ]\
P .._,-—-—-‘M N Pt Freephran, AIJM‘"%—\J'\-\M\MV/ k._
s B e ||| EGCiE e
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822.98801 MHz -55.10 dBm -42.10 d& 839.000 MHz 549,000 MHz 100.000 kHz 848,39560 MHz 18.32 dBm -11.68 dB
823.000 MHz 824,000 MHz 100.000 kHz 823,99550 MHz -36.66 dBm -23.66 dB 543,000 MHz 850,000 MHz 100.000 kHz 849,00050 MHz -36.05 dBm -23.95 dB
824.000 MHz 934,000 MHz 100.000 kHz 824,59441 MHz 18.33 dBm -11.67 di 550.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -55.77 dbm -42.77 dB
Y
il A I [| o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
¥ . : ABS Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
0de 2 0 gl
-10 dBm I% -0 dem \
SPURIOUS_LINE_ABS \ \
20 dem J' \ 30 dem f
-30 dBm . 30 dém }
;Ii \ u}l
40 dBm 40 dBm ~
.,...-..——r""WJ b —
-50 dAm e e 50 dem
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,98801 MHz -44.60 dBm -31.60 d& 539,000 Mz | 849,000 Mz 100.000 KAz 330 80420 Mz 77 dom " 26.25 B
£23.000 MHz 824,000 MHz 100,000 kHz 823,98452 MHz -38.04 dém -25.04 dB 340,000 MH= 850,000 MHz 100,000 kHz 340 00450 MHZ 37.48 dBm 2443 dB
824.000 MHz B34.000 MHz 100.000 kHz 827.02198 MHz 1.64 dBm -28.36 di 850.000 MHz 860.000 MHz 100.000 kHz 850.32468 MHz -42.05 dBm -29.05 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 26 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck 'AES | SPURIGIECHNEKARS PAES
3 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS 2 20 gbine 5
: ﬂ
10 dBm ‘ 10.dém ]
0 de I 0 dem |
-10 dBm | -10 dBm. ‘J \'
SPURIOUS_LINE_ABS 1 ’J \1
-20 dBm ‘fj L‘ -20 dBm A H
-30 dém l 1 -30 dém r, Ll
-40 dBm: 40 dBm
1 M “ s A
[ \ A il
-50 dam Ly -50 dem
i vy L J M A
L~ [ 1 STV AV M [ TPSOL L W P L L
50 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts StE 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,62038 MHz -46.42 dBm -332.49 de '834.000 MHz 849.000 MHz 100.000 kHz 848,18332 MHz 20.03 dBm -9.97 d&
823.000 MHz 824,000 MHz 200,000 kHz 823.96653 MHz -27.21 dBm -14.21 dB 949,000 MHz 850,000 MHz 200,000 kHz 540,00640 MHz -98.76 dBm -15.76 dB
824.000 MHz 839.000 MHz 100.000 kHz 82484665 MHz 20.1% dBm -9.91 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.51445 MHz -50.69 dbm -37.69 dB
\
il A I [] o

D

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck 'ABS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS Pabs JL
10 dBm 10 dBm
ods . " 0 ettt
-10 dem \ -1 dBm \
SPURIOUS_LINE_ABS l |
-20 dem l\ -2 dBm
[ \
-30 dem JBU dem Y
-40 dam oot 40 dem \N“‘
| it
v -50 dem
~
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,07203 MRz -42.72 dem 20,72 dB 834.000 MHZ 849,000 MHZ 100 000 kHz Ty 5716 cbm _27W|
523.000 MH2 | 694,000 MHz 200.000 kiz 823,99451 MHz ~33.65 dbm -20.65 d& 849.000 MHz 850,000 MHz 200,000 kHz 849,04945 MHz -33.35 dm -20.35 dB
824.000 MHz £39.000 MHz 100.000 kHz 836.37013 MHz 1.69 dBm -28.11 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -39.60 dBm -26.80 dB
Y
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ssamonias. FCC RADIO TEST REPORT Report No. : FG082512A

LTE Band 26 / 15MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum @ ] um

Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 d8m Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck 'ABS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s r
10 dBm l{ 10 dBm ‘
|

0ds H 0 dem (
-10 dBm | -10 dBm
SPURIOUS_LINE_ABS ﬂJ \ NI ]q
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. Y
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&7 dam [r——
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 82177323 MHz -42.73 dém -35.73 dB 834.000 MHz 549,000 MHz 100.000 kHz 848,16833 MHz 19.16 dBm -10.84 dB
823.000 MHz 824,000 MHz 200.000 kHz 823,99351 MHz -26.89 dBm -13.89 dB 543,000 MHz 850.000 MHz 200.000 kHz 849,00150 MHz -27.43 dBm -14.43 dB
824.000 MHz 839,000 MHz 100.000 kHz 82484665 MHz 20.06 dBm -9.94 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,15485 MHz -50.17 dBm -37.17 dB
Y
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck 'ABS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS Pabs 20 dkine s
10 dem 10 dém
0 ds " . 0 darm - 3 .
| ]
-10 dBm \, -1 dBm
SPURIOUS_LINE_ABS L |
20 dem { 2p dBm ,‘
-30 dém i ! 40 dem I
-40 dBm ﬁ -40 dBm \/“D\
1 ——
-50 dBm
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,38002 MHz ~43.23 dém -30.03 dB 34000 MiE | B45 o0 Wiz 100,000 Kiz ey .60 cBm _ngl
523.000 MH2 | 694,000 MHz 200.000 kiz £23,59550 MHz -34.72 dbm -21.72 d8 849.000 MHz 850,000 MHz 200,000 kHz 849,03247 MHz -34.49 cBm -21.49 dB
824.000 MHz £39.000 MHz 100.000 kHz 825.95554 MHz 0.77 dBm -29.23 dé 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -41.54 dBm -28.54 dB
T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512A

LTE Band 26 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l s um
Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 d8m Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck 'ABS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dém | 10 dem J
ode \k 0 dem -
|
-10 dBm - -10 dBm [f
SPURIOUS_LINE_ABS I\ r‘ \
20 dem T 20 dim L
-30 dBm jj( 1\ -30 dem /I i
-40 dBm llu -40 dBm f
-50 dem 5 i 50 dem
\ o ' §
g ot
oo N N Ml L SN L L
Start 815.0 MHz 3003 pts Stop 839.0 MHz (|| Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922, 39660 MAz -48.58 dem -35.59 dB 534000 MHZ 849,000 MHZ 100,000 kA2 E,:g‘ﬁ T 1614 dbm _uwl
823.000 Mrz | 82+4.000 Mz 200.000 kiz 523, 99750 Mz -27.31 dém -l43lds 849,000 MHz 850,000 MHz 200,000 kHz £49,00150 MHz -30.64 dBm -17.64 dB
824.000 MHz £39.000 MHz 100.000 kHz 82481668 MHz 18.07 dém -11.03 di 850.000 MHz 860.000 MHz 100.000 kHz 851.47353 MHz -51.88 dbm -38.88 db
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.40 dB Mode Auto Sweep

@1 AvaPwr (@1 cvgPwr
Limit §heck ABS | SPURIGHE CHEEKARS_ PARS
s . . AKS Line _§PURIOUS_|LINE_ABS PABS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm 10 dém
0de 7 T e e T \ 0 dim= 7 e
-10 dém } -19 dem I
SPURIOUS_LINE_ABS \ I
-20 dem \ -2p dem k\
-30 dBm J I'Iﬂ -30 dem }
L
-40 dem A . mu dem I
|yt s
50 dAm 50 dBm
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 839.0 MHz | || Start 834.0 Mnz 3008 pts Stop 860.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,97203 Mhz -45.78 dem -32.78 06 834.000 MHZ 849,000 MHZ 100,000 kHz 837 51399 MHz 010 dBm 20,90 dB
£23.000 MHz 824,000 MHz 200.000 kHz 823,98751 MHz -37.92 dém -24.92 dB 349,000 MH= 850,000 MHz 500,000 kHz 549, 00450 MH= 36,46 dBm 5346 db
824.000 MHz £39.000 MHz 100.000 kHz 62624026 MHz -0.23 dBm =30.23 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -42.86 dbm -29.86 dB
T
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